TENNESSEE LoCcAL DEVELOPMENT AUTHORITY

SEPTEMBER 19, 2019
AGENDA

1. Call Meeting to Order
2. Approval of minutes from the TLDA meeting of June 27, 2019

3. Report on the natification from Bluff City submitted to comply with TLDA SRF Policy and Guidance
for Borrowers

4. Request from the Poplar Grove Utility District (District) to issue Revenue Bonds in an amount not to
exceed $1,050,000 subordinate to its existing SRF loan

5. Request from the City of Oak Ridge to issue Revenue Bonds in an amount not to exceed $23,850,745
on parity with its SRF loans

6. Request from the Hamilton County Water and Wastewater Treatment Authority (HCWWTA) to issue
the following bonds in an amount not to exceed:
[...]
TN0020982

Covington

Tipton

Sewer Interceptor Rehabilitation/Replacement
(Rehabilitation of the existing 30-inch diameter
concrete interceptor by method of CIPP and
point repair.)

3,500,000

$ 208,835,487

86,231,669

Sep-19

Dec-20

212

-8B

N/A

08010208

50 30.0

70

41,285

TN0024121

Cleveland

Bradley

1/1 Correction (Rehabilitation of approximately
40,000 LF of sewer lines by methods of CIPP
lining and point repairs; and rehabilitation of
manholes.)

4,000,000

$ 212,835,487

86,231,669

Dec-19

Dec-21

212

H-A

N/A

06020002

51 30.0

80

15,921

SOP-88069

Goodlettsville

Davidson/Sumner

Pump Station Improvements (Improvements to
the Mansker Creek PS to include replacement of
pumps, piping improvements, electrical service
upgrades, HVAC improvements, and
miscellaneous upgrades to increase reliability.)

2,400,000

$ 215,235,487

86,231,669

Jun-20

Dec-21

212

-8B

N/A

05130202

52 30.0

80

32,732

TNO0028754

Lebanon

Wilson

Sewer Interceptor Rehabilitation/Replacement
(Replacing approximately 7,800 LF of the
existing Blair Lane Interceptor, manholes, and
associated appurtenances.)

4,300,000

$ 219,535,487

86,231,669

Aug-19

Aug-20

212

-8

N/A

05130201

53 30.0

80

63,152

TNO0028789

Johnson City

Washington/Sulliva
n/ Carter

Pump Station Improvements (Upgrades to the B-
Lift Station to include the addition of a third

pump.)

400,000

$ 219,935,487

86,231,669

Jun-19

Jun-20

212

-8B

N/A

06010102

54 30.0

80

63,152

TN0028789

Johnson City

Washington/Sulliva
n/ Carter

Sewer Interceptor Rehabilitation/Replacement
(Replacing approximately 15,000 LF of the
existing 10-inch diameter Lower Boones Creek
interceptor and associated manholes.)

6,700,000

$ 226,635,487

86,231,669

Mar-20

Dec-20

212

11-B

N/A

06010102

55 30.0

80

63,152

TN0028789

Johnson City

Washington/Sulliva
n/ Carter

Sewer Interceptor Rehabilitation/Replacement
(Replacing approximately 21,000 LF of the
Lower Brush Creek Interceptor.)

15,000,000

$ 241,635,487

86,231,669

Aug-19

Feb-21

212

11-B

N/A

06010102

56 30.0

90

113,993

TNS075809

Wilson County

Wilson

Green Infrastructure (Installation of drainage
improvements and the construction of a
bioretention permeable/grass paving parking area
at the Agricultural Center to help manage storm
water runoff.)

892,000

$ 242,527,487

$ 892,000

87,123,669

Jun-20

Mar-21

212

VI-C

N/A

05130201

57 30.0

90

336,463

TNO0021211
SOP-89044

Hamilton County Water
& Wastewater Treatment
Authority

Hamilton

1/1 Correction (Planning and Design Loan for a
sanitary sewer overflow abatement project
(evaluation) in the Signal Mountain Sewer Basin
5 to help develop a strategic plan to correct and
prevent SSOs in the River Point Road Area)
Planning and Design

100,000

$ 242,627,487

87,123,669

NA

NA

212

H-A

N/A

06020001

SRF_FY2019_PriorityRankingList_20190712_IUP,

9/10/2019, 2:40 PM

FY2019_CWPRL_RankSort

Page 5 of 7



COMPREHENSIVE LIST

*Includes 5 points for having an approved Growth Plan

CLEAN WATER STATE REVOLVING FUND
FY 2019 Priority Ranking List

Total CWSRF $ 337,477,687

Total Green
Requested

$ 87,123,669

Rank | Priority | ATPI |Population| NPDES/SOP# Local Government County Project Description Total Project Running Total of | GREEN Component| Running Total of | Const. Start Const. Proj. Type EPA Needs Discharge |HUC Code
Order | Points* Amount Total Project Amount GREEN Amount Completion (212 or | Category (I, II,| Treatment
(%) Amount Requested ($) Requested 319) I1I-A, I1I-B, IV- | Requirement
¥ $) A,1V-B,V, etc.) | (Secondary,
Advanced, or
N/A)
58 30.0 90 336,463 TN0024210 |Hamilton County Water |Hamilton 1/1 Correction (Planning and Design Loan for 157,000 | $ 242,784,487 | $ ° $ 87,123,669 NA NA 212 1H-A N/A 06020001
SOP-89044 |& Wastewater Treatment preparation of a preliminary engineering report
Authority and plans and specifications for rehabilitating the
sewer collection system in the Red Bank Sewer
Basin 5 that will improve hydraulic capacity and
eliminate Sanitary Sewer overflows) Planning
and Design
59 30.0 90 336,463 | TN0024210 |Hamilton County Water |Hamilton 1/1 Correction (Rehabilitation/replacement of 5,686,200 | $ 248,470,687 | $ - $ 87,123,669 May-19 Nov-19 212 1I-A N/A 06020001
SOP-89044 |& Wastewater Treatment approximately 18,500 LF of 8-inch through 12-
Authority inch diameter sewer lines by methods of CIPP,
pipe bursting and open cut in the East Ridge 3C
Sewer Basin)
60 30.0 90 336,463 | TN0024210 |Hamilton County Water |Hamilton 1/1 Correction (Rehabilitation/replacement of 4,985,000 | $ 253,455,687 | $ - $ 87,123,669 May-19 Nov-19 212 1I-A N/A 06020001
SOP-89044 |& Wastewater Treatment approximately 19,500 LF of 6-inch through 12-
Authority inch diameter sewers utilizing CIPP, pipe
bursting, and open cut methods; and
rehabilitation of manholes in the East Ridge
Sewer Basin 4B)
61 30.0 90 336,463 TN0021211 |Hamilton County Water |Hamilton 1/1 Correction (Planning and Design Loan for 70,000 | $ 253,525,687 $ 87,123,669 NA NA 212 HI-A N/A 06020001
SOP-89044 |& Wastewater Treatment preparation of a preliminary engineering report
Authority and plans and specifications for rehabilitating the
sewer collection system in the Red Bank Sewer
Basin 7 that will improve hydraulic capacity and
eliminate sanitary sewer overflows) Planning
and Design
62 30.0 100 6,362 [ TN0025101 |Metropolitan Moore Storm water Conveyance Infrastructure 300,000 | $ 253,825,687 | $ - $ 87,123,669 Jun-20 Nov-21 212 VI-A N/A 06030003
Lynchburg/Moore (Installation of three box culverts on Simmons
County and Brandon Hollow Road for storm water
management.)
63 15.0 80 167,674 | TNO0024210 |Chattanooga Hamilton I/1 Correction - Wet Weather Storage, Phase 1 30,000,000 | $ 283,825,687 | $ - $ 87,123,669 Jun-19 Jul-20 212 1-A N/A 06020001
(Construction of three 10 MG equalization
basins, one 30 MG pump station, and associated
appurtenances)
64 15.0 80 167,674 | TNO0024210 |Chattanooga Hamilton I/1 Correction - Wet Weather Storage, Phase 4 20,000,000 | $ 303,825,687 | $ - $ 87,123,669 Jun-20 Jan-22 212 1I-A N/A 06020001
(Construction of a 30 MG equalization basin, 20
MG pump station, and associated appurtenances)
65 15.0 90 336,463 TN0024210 |Hamilton County Water |Hamilton 1/1 Correction (Planning Loan for construction 350,000 | $ 304,175,687 | $ ° $ 87,123,669 NA NA 212 1H-A N/A 06020001
SOP-89044 |& Wastewater Treatment of an EQ basin in the East Ridge service area.)
Authority Planning
66 15.0 90 336,463 | TN0021211 |Hamilton County Water |Hamilton 1/1 Correction (Planning Loan for feasibility 250,000 | $ 304,425,687 | $ - $ 87,123,669 NA NA 212 1-A N/A 06020001
SOP-89044 |& Wastewater Treatment study of installing an equalization basin near the
Authority Signal Mountain (Suck Creek) Wastewater
Treatment Plant in the Signal Mountain service
area) Planning
67 8.1 90 336,463 | TN0021211 |Hamilton County Water |Hamilton New Pump Station and Interceptor (Planning 205,000 | $ 304,630,687 | $ - $ 87,123,669 NA NA 212 | Secondary | 06020001
SOP-89044 |& Wastewater Treatment Loan for Construction/installation of a pump
Authority station and force main to eliminate the Signal
Mountain (Suck Creek) Wastewater Treatment
Plant discharge and connect to the City of
Chattanooga's sewer system) Planning
SRF_FY2019_PriorityRankingList_20190712_IUP, FY2019_CWPRL_RankSort
9/10/2019, 2:40 PM Page 6 of 7



COMPREHENSIVE LIST

*Includes 5 points for having an approved Growth Plan

CLEAN WATER STATE REVOLVING FUND
FY 2019 Priority Ranking List

Total CWSRF $ 337,477,687

Total Green
Requested

$ 87,123,669

Rank | Priority | ATPI |Population| NPDES/SOP# Local Government County Project Description Total Project Running Total of | GREEN Component| Running Total of | Const. Start Const. Proj. Type EPA Needs Discharge |HUC Code
Order | Points* Amount Total Project Amount GREEN Amount Completion (212 or | Category (I, II,| Treatment
(%) Amount Requested ($) Requested 319) I1I-A, I1I-B, IV- | Requirement
¥ $) A,1V-B,V, etc.) | (Secondary,
Advanced, or
N/A)
68 6.0 40 1,495 TNO0063886 |Celina Clay WWTP Improvements/Secondary Treatment $ 1,450,000 | $ 306,080,687 | $ ° $ 87,123,669 Jul-20 Dec-21 212 | Secondary 05130106
(Headworks improvements, renovation of the
control building, rehabilitation of the existing
chlorine contact basin, and installation of
SCADA)
69 6.0 40 3,054 TNO0061026 |Bean Station Grainger New WWTP/Secondary Treatment $535,000( $ 306,615,687 | $ ° 87,123,669 NA NA 212 | Secondary 06010104
(Replacement of the existing Kingswood WWTP
with a new 10,000 GPD package treatment
system) Planning and Design
70 6.0 50 982 SOP-94022 |Collinwood Wayne WWTP Improvements/Secondary Treatment $ 687,000 | $ 307,302,687 | $ ° 87,123,669 Mar-20 Sep-21 212 | N/A 06040001
(Replace lagoon liners, upgrade influent pumps,
rework spray fields; and replace effluent spray
irrigation equipment.)
71 6.0 60 604 SOP-12022 |Eagleville Rutherford Decentralized Wastewater Treatment Systems $ 1,825,000 | $ 309,127,687 | $ ° 87,123,669 Mar-20 Aug-21 212 Xl N/A 05130204
(Construction of four additional recirculating
sand filters, the installation of two additional UV
disinfection units, and additional drip disposal
fields.)
72 6.0 70 7,191 TN0020478 |Dayton Rhea WWTP Improvements/Secondary Treatment $ 21,850,000 | $ 330,977,687 | $ ° 87,123,669 Oct-19 Apr-21 212 | Secondary 06020001
(Construction of a SBR and headworks with fine
screening and grit removal; installation of
disinfection equipment and standby generator.)
73 6.0 70 9,038 TN0020982 |Covington Tipton WWTP Improvements/Secondary Treatment $ 6,500,000 | $ 337,477,687 | $ ° 87,123,669 Sep-19 Dec-20 212 | Secondary 08010208
(Installation of new secondary treatment and
solids handling equipment.)

SRF_FY2019_PriorityRankingList_20190712_IUP,

9/10/2019, 2:40 PM

FY2019_CWPRL_RankSort

Page 7 of 7



COMPREHENSIVE LIST

*Includes 5

points for having an approved Growth Plan

DRINKING WATER STATE REVOLVING FUND

FY 2019 Priority Ranking List

Total DWSRF

+ Small System less than 10,000 population

$ 125,144,343

$ 43,071,000

Total Green Requested

Rank

Priority
Points*

ATPI

Population
Served

Local Government

County

Project Description

Total Project Amount

Total Project Amount

Running Total of

Requested
®)

Green Component
Amount

Green Component
Running Total

®)

PWSID#
TNOOO...

Expected
Term
(Years)

Expected
Loan Award
Date
(mm /yy)

Const.
Start

Const.
Completion

Row left blank intentionally

85

30

3,986

Hampton Utility District”

Carter

GREEN - Waterline Replacement (Replacing
approximately 25,000 LF of galvanized
waterlines.)

$ 1,250,000

1,250,000

$ 1,000,000

1,000,000

TN0000282

20

Oct-19

Jan-20

Jan-21

85

40

3,843

Clifton+

Wayne

New Water Treatment Plant (Construction of a
1.5MGD WTP) Planning and Design Loan

$ 707,500

1,957,500

1,000,000

TNO0000119

Sep-19

NA

NA

85

40

5,103

Spencer”

Van Buren

Water Treatment Plant Improvements
(Construction of a new sedimentation basin,
plate settlers, piping, and related
appurtenances.)

$ 975,000

2,932,500

1,000,000

TNO0000655

20

Sep-19

Jul-20

Dec-21

85

40

15,139

Harriman Utility Board

Roane/Morgan

Water Loss Reduction (Survey the distribution
system within the service area for leaks;
establish district metering zones; and link
monitoring to SCADA to readily detect leaks.)
Planning Only

$ 500,000

3,432,500

1,000,000

TN0000287

Sep-19

NA

NA

85

60

5,116

Oliver Springs”

Anderson/Roane/Morga
n

GREEN - Water Loss Remediation - Planning
and Design

$ 500,000

3,932,500

$ 500,000

1,500,000

TN0000523

Jun-19

NA

NA

65

30

2,215

Grainger County”

Grainger

Waterline Extension (Extending the Sneedville
Utility District's existing waterline at the
Hancock County/Grainger County line to the
Thorn Hill Community.) Design and
Construction

$ 195,000

4,127,500

1,500,000

TNO0000640

20

Aug-19

Sep-19

Jan-20

65

40

9,629

Camden”

Benton

Waterline Relocation (Replacing the raw water
main along Hwy 70 from the Tennessee River

to the WTP and along Hwy 70 to the Birdsong
WST.)

$ 3,700,000

7,827,500

1,500,000

TNO0000090

20

Oct-19

Nov-19

Oct-21

65

40

32,594

Elizabethton

Carter

Waterline Replacement (Replacing the existing
12-inch and 16-inch diameter cast iron Doe
River transmission lines adjacent to Hwy 19E
bridge in the Valley Forge Community to
provide resiliency against severe flooding.)

$ 1,050,000

8,877,500

1,500,000

TN0000221

20

Sep-19

Oct-19

Sep-21

65

70

9,036

Hartsville-Trousdale Water and
Sewer Utility District™

Trousdale

Distribution System Improvements
(Construction of a new 2 MG WST, a booster
pumping station, and associated
appurtenances.)

$ 1,750,000

10,627,500

1,500,000

TN0000291

20

Jan-20

Mar-20

Dec-20

10

65

70

637,216

Metropolitan Nashville

Davidson

GREEN - Water Storage Tank Upgrade
(Installation of new a new concrete tank in the
interior of the existing structure; replacing the
western chamber with a 15 MG tank with a
baffling system; and replacing the disinfection
system at the 8th Ave S WST.)

$ 17,373,000

28,000,500

$ 17,373,000

$

18,873,000

TNO0000494

20

Aug-19

Jul-19

Jan-21

11

65

100

308

Candlewood Lakes POA Water
Works, Inc.

Hardeman

Distribution System Improvements
(Construction of a new raw water well)

$ 200,000

$

28,200,500

18,873,000

TNO0000797

30

Sep-19

Oct-19

Dec-19

DWSRF_FY2019_PriorityRankingList_IUP_20190815,

9/10/2019,

2:42 PM

2019 _DW_Ranksort

Page 1 of 4



COMPREHENSIVE LIST

*Includes 5

points for having an approved Growth Plan

DRINKING WATER STATE REVOLVING FUND

FY 2019 Priority Ranking List

Total DWSRF

+ Small System less than 10,000 population

$ 125,144,343

$

43,071,000 Total Green Requested

Rank

Priority
Points*

ATPI

Population
Served

Local Government

County

Project Description

Total Project Amount

Running Total of
Total Project Amount
Requested
®)

Green Component

Amount

Green Component
Running Total

®)

PWSID#
TNOOO...

Expected
Term
(Years)

Expected
Loan Award
Date
(mm /yy)

Const.
Start

Const.
Completion

12

45

10

6,143

Huntingdon®

Carroll

GREEN - Distribution System Improvements
(Replacing existing waterlines on Main Street;
extending waterlines to customers along Hwy
77; and replacing existing water meters with
AMR meters.)

$ 2,000,000

$ 30,200,500

$

780,000

$

19,653,000

TNO0000316

20

Sep-19

Oct-19

Oct-20

13

45

20

9,869

+

Arthur-Shawanee Utility District

Claiborne

Distribution System Improvements -
(Construction of a new 400,000 gal water
storage tank in the Powell Valley/Speedwell
Area; installation of approximately 7,500 LF of
10-inch diameter PVC supply waterlines; and
modifications to the existing pressure reducing
station.)

$ 800,000

$ 31,000,500

19,653,000

TN0000022

20

Oct-19

Aug-20

Mar-21

14

45

20

12,510

Fayetteville

Lincoln

Distribution System Improvements
(Improvements to the WTP to include solids
management, disinfection byproduct control,
and disinfection; WST and booster pumping
station improvements; and WL replacements
and extensions.)

$ 11,687,000

$ 42,687,500

19,653,000

TN0000242

20

Sep-19

Jan-21

Dec-25

15

45

20

30,743

Crossville

Cumberland

Waterline Extension (Installation of
approximately 6,000 LF of 10-inch diameter
waterlines in the Meadow Park Lake Area.)

$ 585,000

$ 43,272,500

19,653,000

TNO0000150

20

Sep-19

Oct-19

Apr-20

16

45

30

19,197

First Utility District of Hawkins
County

Hawkins

Distribution System Improvements
(Construction of a 560 gpm water booster
pumping station; installation of approximately
11,000 LF of 12-inch diameter waterlines; and
the decommission of the Hord Creek WTP.)

$ 950,000

$ 44,222,500

19,653,000

TN0000109

20

Sep-19

Nov-19

Dec-19

17

45

40

7,674

Smith Utility District™

Smith/DeKalb

Waterline Replacement (Replacing existing
waterlines with 8-inch or 10-inch PVC or
HDPE waterlines along Main Street in
Gordonsville.)

$ 2,265,000

$ 46,487,500

19,653,000